®
[ ]
| rrC
SeI’VICG KIT FOI’ |\/|Od€| 2475 Parts For Compressor
6. Overhaul Kit For Model 2475 - 32319469

No. Description QTY Part No. Part No. SET
Overhaul Kit for Model 2475 32319469 1
Contents

1 Gasket Set - 32301434
— Frame End Cover Gasket 1 32247884
— Oil Fill Plug O-Ring 1 32247850
— Shaft End Cover Gasket 1 32247876
— Copper Washer Gasket 1/2” 1 95674701
— Cyl/Frame Gasket 2 32247868
— VP/HP Cyl. O-Ring 1 32246878
— HP Airhead Gasket 1 32247926
— VP/HP Cylinder Gasket 1 32248197
— LP Airhead Gasket 1 32248189

2 Ring/Gasket Kit - 32301517
— Frame End Cover Gasket 1 32247884
— Oil Fill Plug O-Ring 1 32247850
— Viton 1.12 Oil Seal (32204539) 1 32499923
— Shaft End Cover Gasket 1 32247876
— Copper Washer 1/2” 1 95674701
—Ring Set-HP 2 1/2” 1 32307910
—Ring Set- LP 4" 1 32307928
— Cyl/lFrame Gasket 2 32247868

3 Valve/Gasket Kit - 32301426
— Airhead Gasket HP 1 32247926
— Airhead Gasket LP 1 32248189
— VP-HP Cyl. O-Ring 1 32246878
— VP-LP Cyl. Gasket 1 32248197
— HP Inlet Valve Finger 1 32236671
— HP Inlet Valve Retainer 1 32297343
— Hex Head Cap Screw M3-12 2 32297327
— Hex Locknut W/Washer M3 2 97511059
— HP Disch. Valve Retainer 1 32295461
— HP Discharge Finger Valve 1 32241010
— HP Discharge Damper Valve 1 32295479
— LP Inlet Finger Valve 1 32248130
— LP Inlet Valve Retainer 1 32248148
— Hex Head Cap Screw M4-12 6 32247512
— Hex Nut M4 6 32248171
— LP Discharge Finger Valve 1 32248155
— LP Discharge Damper Valve 1 32294464
— LP Discharge Valve Retainer 1 32248163

All manufacturer’'s names,numbers,photos,product description and/or part numbers are used for reference purposes only & it is not implied that any part listed
is the product of these manufacturers. Since Approvement are made from time to time, the illustration and specifications are subject to change without notice.



®
[ ]
| rrC
SGI‘VICG KIT FOI’ MOdel 2475 Parts For Compressor
6. Overhaul Kit For Model 2475 - 32319469

No. Description QTY Part No. Part No. SET
Overhaul Kit for Model 2475 32319469 1
Contents

4 Bearing/Conn Rod Kit (32127391) - 32301509
— Ball Bearing (95213914) 1 32248122
— Bearing W/Snap Ring 1 95134185
— Crankpin Bushing 1 30210199
— Connecting Rod 2 32004152

5 LP Valve Kit - 32316283
— Screw 6 32247512
— Nut— 6 32248171
LP Airhead Gasket 1 32248189
— VP/LP Cyl. Gasket 1 32248197

6 Air Filter Element 1 32170979
Total 69

7 All manufacturer’'s names,numbers,photos,product description and/or part numbers are used for reference purposes only & it is not implied that any part listed

is the product of these manufacturers. Since Approvement are made from time to time, the illustration and specifications are subject to change without notice.



